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saravas. FCC RF Test Report

Report No. : FR522405C

Band edge measurements

Test Result
Ru Ru RefLevel Result Limit
TestMode |Antenna|ChName|Freq(MHz) Verdict
Size | Index |[dBm/100KHZ]|[dBm/100KHZ]|[dBm/100KHZ]
26Tone | RUO 5.38 -25.72 <-24.62 PASS
Ant0 Low 2412 52Tone |RU37 6.03 -24.64 <-23.97 PASS
106Tone | RU53 5.22 -25.65 <-24.78 PASS
26Tone | RUO 6.34 -24.58 <-23.66 PASS
Antl Low 2412 52Tone |RU37 6.28 -24.78 <-23.72 PASS
106Tone | RU53 6.05 -25.43 <-23.95 PASS
11AX20MIMO
26Tone | RU8 5.22 -43.02 <-24.78 PASS
AntO High 2462 52Tone |RU40 6.06 -43.51 <-23.94 PASS
106Tone | RU54 591 -36.29 <-24.09 PASS
26Tone | RU8 6.07 -43.39 <-23.93 PASS
Antl High 2462 52Tone | RU40 6.20 -42.85 <-23.8 PASS
106Tone | RU54 5.50 -33.24 <-24.5 PASS
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Test Graphs
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Appendix B. AC Conducted Emission Test Results_

. o Temperature : 22~24°C
Test Engineer : |Nathon & Xuruibin : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-05-05
JopLevel {dBuv)
90.0
80.0
70.0
so.o% | FCC 15C_QP
50.0 FCC 15C_AVG
[} nﬁlﬁl
0.0 17 0 12
[ 1
30.0
20.0
10.0
%0.15 05 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-57
Condition : FCC 15C_QP LTSN_2025- LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuV dBuv dB dB
1 8.15 48.45 -15.29 55.74 28.59 9.87 18.19 Average
2 8.15 54.85 -18.89 65.74 34.99 9.67 1@8.19 QP
3 @.19 48.38 -13.73 54.11 28.58 9.78 18.18 Average
4 * @.19 53.78 -18.33 64.11 33.98 9.7 1@.18 QP
5 .21 39.59 -13.73 53.32 19.7@ 9.71 18.18 Average
B 8.21 51.59 -11.73 6B63.32 31.7@ 9.71 1@.18 QP
7 @.25 33.71 -18.11 51.82 13.88 9.72 1@.19 Average
8 @8.25 44.81 -17.21 6l.82 24.78 9.72 1@.19 QP
9 8.59 31.48 -14.60 46.88 11.58 9.66 18.24 Average
1@ @8.59 39.88 -17.88 56.88 19.18 9.66 1@.24 QP
11 5.8 32.82 -17.18 5Se@.ee 12.98 9.85 18.27 Average
12 5.e8 48.22 -19.78 o@.88 28.38 9.65 1@.27 QP
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. o Temperature : 22~24°C
Test Engineer : |Nathon & Xuruibin : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-05-05
100 Level {(dBuV) (2
80.0
80.0
70.0
50.0 FCC 15C_QP
50.0 i FCC 15C_AVG
i
40.0 ] 0 12
1
30.0
20.0
10.0
015 05 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LISN_2025-N NEUTRAL
Owver Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuv dBuV dB dB
1 @.16 41.82 -14.58 55.608 21.28 9.63 18.19 Average
2 @.16 54.52 -18.93 65.68 34.88 9.63 1@.19 QP
3 @8.17 48.93 -14.86 54.99 2Z1.88 9.75 18.18 Average
4 * 8.17 54.23 -18.76 64.99 34.38 9.75 1l@.18 QP
5 @.19 38.81 -15.37 53.98 1&8.68 9.83 1@.18 Average
[ .19 48.51 -15.47 63.98 28.58 9.83 1@.18 QP
7 8.22 36.38 -16.53 52.83 16.48 9.71 1@8.19 Average
a8 @.22 45.28 -17.63 62.83 25.38 9.71 1&.19 QP
9 8.53 38.56 -15.44 46.8@ le.7e 9.82 18.24 Average
1@ 8.53 38.36 -17.684 56.88 18.58 9.62 18.24 QP
11 4.18 32.34 -13.66 46.88 12.48 9.67 1@.27 Average
12 4.18 39.14 -l6.86 5S6.8@ 19.28 9.87 18.27 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission

Relative Humidity : 41~42 %
Test Engineer : Jerry Xu
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode gﬁagg) Antenna Modulation Channel = Frequency 33:2 RU Remark
Mode 10 = 2400-2483.5 0+1 802.11b 01 2412 1Mbps - -
Mode 11 =~ 2400-2483.5 0+1 802.11b 06 2437 1Mbps - -
Mode 12 = 2400-2483.5 0+1 802.11b 11 2462 1Mbps - -
Mode 13 = 2400-2483.5 0+1 802.11g 01 2412 6Mbps - -
Mode 14 = 2400-2483.5 0+1 802.11g 06 2437 6Mbps - -
Mode 15 = 2400-2483.5 0+1 802.11g 11 2462 6Mbps - -
Mode 16 = 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO Full RU -
Mode 17 = 2400-2483.5 0+1 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 18 = 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 19 = 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO = RU106/53 -
Mode 20 = 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO | RU106/54 -
Sporton International Inc. (Kunshan) Page Number : Clof C41
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s ss. FCC RF Test Report Report No. : FR522405C
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode | Modulation | Ch. ‘ (MH2) ‘ (dBuV/m)  (dBuV/m) (dB) Pol. Avg. Result Remark
802.11b 01 | 2389.82 48.13 54.00 -5.87 H AVERAGE Pass Band Edge
10
802.11b 01 | 4824.00 46.83 74.00 -27.17 \% Peak Pass Harmonic
802.11b 06 | 2484.70 49.21 54.00 -4.79 H AVERAGE Pass Band Edge
11
802.11b 06 | 4873.50 43.11 74.00 -30.89 \% Peak Pass Harmonic
802.11b 11 | 2484.28 49.26 54.00 -4.74 H AVERAGE Pass Band Edge
12
802.11b 11 | 7386.00 41.89 74.00 -32.11 H PEAK Pass Harmonic
802.11g 01 | 2389.95 52.20 54.00 -1.80 \% AVERAGE Pass Band Edge
13
802.11g 01 | 4824.00 42.01 74.00 -31.99 \% Peak Pass Harmonic
802.11g 06 | 2484.22 49.59 54.00 -4.41 \% AVERAGE Pass Band Edge
14
802.11g 06 | 7311.00 46.65 74.00 -27.35 H PEAK Pass Harmonic
15 802.11g 11 | 2483.56 51.70 54.00 -2.30 \% AVERAGE Pass Band Edge
15 802.11g 11 | 7386.00 46.79 74.00 -27.21 H PEAK Pass Harmonic
16 8?_12"5121060( 01 | 2389.43 52.42 54.00 -1.58 \% AVERAGE Pass Band Edge
16 B0 o1 42400 40.00 7400 | -3400 V PEAK  Pass  Harmonic
17 B02TA 05 248350 4962 5400  -438 V  AVERAGE Pass  Band Edge
17 8C|)_|2I.51210ax 06 | 7311.00 45.20 74.00 -28.80 H PEAK Pass Harmonic
18 8(|)_|2I.51210ax 11 | 2483.86 52.30 54.00 -1.70 \% AVERAGE Pass Band Edge
18 8(|)_|2I.51210ax 11 | 7386.00 45.21 74.00 -28.79 H PEAK Pass Harmonic
19 8?_{2"51210&)( 01 | 2389.95 67.15 74.00 -6.85 \% PEAK Pass Band Edge
802.11ax i
19 HE20 01 - - - - - - - Harmonic
802.11ax
20 HE20 11 | 2483.50 68.52 74.00 -5.48 H PEAK Pass Band Edge
802.11ax .
20 HE20 11 - - - - - - - Harmonic
Sporton International Inc. (Kunshan) Page Number 1 C2of C41
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10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
415 915
thd ORI i FOPRTIEC
5.0 1 )Jm 5.0
l b " Ly m Labati L,
u gl
Peak
125 15
163 163
il 136, 262 paii W, 0 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 234380 68.75 74.00 -13.25 48.66 31.89 o6.64 3244 6.00 106 333 PEAK 1 2412.00 115,83 ------ - 103,25 3.6 6.74 32.42 6.00 106 338 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 f136 !
415 915
813 813
5.0 850
FCC PART 15C (AVG) FCC PART 15C (AVG)
488 17 j— 4E.Bﬂj/—~J
Av
g 15 15
163 163
il 136, 2162 paii W, 0 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 5389.80 4313 %4.00 -5.67 35,78 32.14 671 3242 6.60 106 333 AVERAGE 1 2412.00 111,49 ------ - 98.83 3.5 6.74 32.42 6.00 106 330 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C3of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd ORI i FCPRTIEC
[ 1 Ww/r | Al
M bty
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2379.16 68.41 74.00 -13.59 46.08 32.87 06.69 3243 6.60 353 234 PEA 1 2412.00 115,15 ----vv -oem- 10257 32,26 6.74 3242 6.00 33 234 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
FCC PAR 15C (AVG) FCCPART 15C (AVG)
488 1A 48.84’_“_—//,_,—————4
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 388.50 43.08 54.00 -5.92 35.67 3213 670 3242 6.00 353 234 AVERAGE 1 2412.00 11876 ------ === 98.19 3.5 6.74 3242 6.00 353 234 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C4of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Report No. : FR522405C

Linit Qver Read Ant Cable Presmp  Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBulfm dBuv/m B dBWY B B OB B o deg
1 43400 40.09 74.00 -33.91 6221 3425 0.5 6504 000 - - PEMC

Pol. Horizontal Vertical
el B e B
900 g
20 FOE PART £5C) p FCC PART 15C)
0t FCPRT 15 AV i FLCPART T5C AV
1
Peak Bl *meww A MWM
g™ WA
Avg 300 300
150 150
000 000, 900, 12010, 19000, 10000 000 000, 9000, 12000, 19000, 10000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/mdBv/m @B OB B B OB B o dyg
1 434.00 46.83 7480 -20.17 68.% 4.5 056 65.04 0.0 - - Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Mode Band Edge - L

2400-2483.5_802.11b_CH06_2437MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd PRTIR i FROPRTIEC
[ . i s 1 - ¢~Wf/ Al ;
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 3815 60.02 74.00 -13.98 47.67 32.89 06.69 32.43 6.60 104 333 PEAK 1 2437.00 115,58 ------ - 102,89 3.3 677 3242 6.00 194 333 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
FCU PART15C (AVG) FCCPART 15C (AVG)
488 1 48.8/f
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 2389.80 43.08 54.00 -5.00 35.6% 3LI4 671 3042 600 184 333 AVERAGE

Wiz duv/m dBuv/m B oBV dBfm B A8 B om deg
1 2437.00 L1195 ------ -=--- 9.36 3L 677 3L42 600 104 333 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number . C6 of C41
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Pol. Horizontal Fundamental

Lol

1134

wr\

- A, U oy e A A

Peak Blank

L0} 5, U, 276 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 249200 6174 74.00 -11.26 4B.91 3140 6.4 3241 600 14 333 PEAC

Lol

1134

97‘\

\,\ FCC PART 15C (AVG)
0y I
Avg Blank
15
163
L0} 5, U, 276 2488, 500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 470 4921 5400 -4.79 36,30 340 6.3 3041 600 104 333 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C7of C41
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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11

Mode Band Edge - L

2400-2483.5_802.11b_CH06_2437MHz

ANT 0+1
Pol. Vertical Fundamenta
Immmmmm 1Mmmmmm
113§ 113§ !
95 95
thd PRI i FROPARTIEC
[ 1 ‘ﬂ-’/ Al
it Y s
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 3897 60.44 74.00 -13.56 46.07 32.10 6.70 3243 6.60 318 223 PEAK 137,00 11373 ----em oee- 10104 3234 677 3242 6.00 310 223 PEAK
Immmmmm 1Mmmmmm
113§ 113§ 1
95 95
i LN
[ Al
FCEPART 15C (AVG) FCCPART 15C (AVG)
489 L I—" 4”__JJW#MH_,__WMF*”F_WPﬂrﬁﬁ_WJ\HMﬁHWWMM~—
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.56 43.08 4.00 -5.92 35.66 32.14 670 3242 6.00 310 223 AVERAGE 1 2437.00 109.17 ------ -o- 9.48 3234 677 3242 6.00 310 223 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C8of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

1134

FCCPART15C]

" o b iy ket by b

Peak Blank

L0} 5, U, 276 2488, 500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 243470 6166 74.00 -11.34 48.84 3140 6.8 3041 600 310 13 PEK

Lol

1134

\f\ FCC PART 15C (AVE),
48

Av Blank
9 15

163

L0} 5, U, 276 2488, 500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 248350 49.08 54.00 -4.90 36,06 3140 6.8 3041 600 310 123 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C9of C41
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Vertical
mLeveI(d&Mm] L“Level(d&l‘lnn)
904 o0,
70 FCCPART 15C] 7 FCCPARTA5C]
0 FCPARTTEC AT g FCPIRTTEC ()
5l 2 MWM 6 WWM
Peak IO ot
g Bl
Avg
150 150
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 16000, 18000
Fraquency (MH2) Fraquency (MH2)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 4574088 39.76 74.86 -34.24 6177 3415 9.61 65.87 .8 - --- PEAK 1 4873.50 43.11 74.80 -30.80 65.12 34.25 0.61 65.87 @.00 -  --- Peak
1 73Lee 4L91 7400 -30.09 59.63 35.58 1.7 6517 0.8 - .- PEAK ro73Lee 42,09 74.80 -31.91 S9.81 35,58 1187 €517 0.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C10 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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12
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd FECPARTIAC i FRCPIRTIEC
[ MM’I/ | 1 Al
48 48
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 249424 61,42 74.00 -12.58 46.58 32.40 6.85 3241 6.00 108 339 PEAK 1 2662.00 115,33 ------ -om- 10254 3240 6.80 3240 6.00 100 339 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
a8 ' I
Av
g 15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248428 49.26 54.00 -4.74 36.44 32.40 6.83 3241 6.00 109 339 AVERAGE 1 2462.00 11679 ------ - 98.00 32.40 6.80 3241 6.00 100 339 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C11 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205




saranas. FCC RF Test Report

Report No. : FR522405C
12
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd FECPIRT i FRCPHRTIEC
[ ' 1 Al
a a M
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2486.62 61,33 74.00 -12.62 48.55 32.40 6.84 3241 6.60 357 24 PEA 1 2462.00 114,62 ------ - 10183 3240 6.80 3240 6.00 387 224 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
PO ——
a8 o I
Av
g 15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.60 49.04 54.00 -4.96 36.22 32.40 6.3 3241 6.00 307 224 AVERAGE 1 2462.00 116.08 ------ - 9.9 3240 6.80 3241 6.00 387 224 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C12 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Vertical
mLmI(d&J‘Mn] L“Level(d&l‘lnn)
904 o0,
70 FCCPART 15C] 7 FCCPARTA5C]
0 FCPARTTEC AT g FCPIRTTEC ()
6 ' 2 M 51 2 -
Peak WM‘“W P WW"WW“‘“”"“
n -
Avg
150 150
3000 000, 9000, 12000, 16000, 18000 3000 G000, 9000, 12000, 16000, 18000
Fraquency (MH2) Fraquency (MH2)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedndan & BN Bh & B B m Wodndan B BN B & B B o i
1 452400 4e.78 74.86 -33.22 6282 34.18 9.66 65.88 .08 - --- PEAK 1 492408 40.24 74.80 -33.76 62.28 34.18 9.66 65.88 @.08 - --- PEAK
1 736.00 4189 74.80 -30.11 5970 35.64 1194 6540 0.0 -~ --- PEAK 1 736,00 4147 7400 -32.53 9.9 35.64 1194 540 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C13 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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13
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B LS B FELPART G
[ 1 ‘ V Al \
48 44
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.95 66.09 74.00 -7.91 53.66 32.14 671 3242 6.60 302 290 PEAK 1 2412.00 116.81 ------ === 10422 3.7 674 3242 600 3 291 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
1 FCCPART 15C (A\EH FCCPART 15C (AVG)
408 48.8—/_,_\—//_/————’)
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.% 5195 54.00 -2.05 39.52 32.14 671 3242 6.60 302 291 AVERAGE 1 2412.00 108,01 ------ - 95,43 .26 6.74 3242 6.00 3 291 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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13
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B L B FELPART G
i oy
[ 4 Al
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.95 66.63 74.00 -7.37 5420 3214 671 3242 6.60 108 254 PEAK 1 2412.00 117,04 ------ o 10449 3.4 673 3242 6.00 100 254 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
1 FCCPART 15CTAVGY FCCPART 15C (AVG)
a8 4”_/_,__//—’_'-—J
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1389.% 52.20 54.00 -1.60 39.77 32.14 671 3242 6.00 108 254 AVERAGE 1 2412.00 107,55 ------ - 9.00 32.24 673 32.42 6.00 100 254 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C15 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Linit Qver Read Ant Cable Presmp  Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBulfm dBuv/m B dBWY B B OB B o deg
1 43400 39.60 74.00 -4.38 6L75 3425 0.5 604 000 - - PEAC

Pol. Horizontal Vertical
el B e B
900 g
70 FCCPART 14C) % FCCPART 15()
0t FCPRT 15 AV i FLCPART T5C AV
Peak & 1 WWWM 4 — W
Avg 300 300
150 150
000 000, 900, 12010, 19000, 10000 000 000, 9000, 12000, 19000, 10000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/mdBv/m @B OB B B OB B o dyg
1 434.00 42.00 74.80 -3L99 G404 3425 056 65.04 008 - - Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C16 of C41
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Mode Band Edge - L

2400-2483.5_802.11g_CHO06_2437MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd FEOPIRTIEC i FOPRTIE
[ 1 M Al ’k
48 48
Peak
15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2375.00 66.02 74.00 -13.98 47.72 32.85 06.68 32.43 6.0 308 288 PEAK 1 2437.00 1161 ------ - 10341 32,34 677 3242 6.00 300 288 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
488 B 48.8_/_’\__',/—"—"'J
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 2389.% 43.13 5400 -5.87 35,70 3L14 671 3042 600 300 1BB AVERAGE

Wiz duv/m dBuv/m B oBV dBfm B A8 B om deg
1 2437.00 107,00 ------ ------ 9.3 3L 677 3142 600 300 280 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Fundamental

Lol

1134

95 \%
K A

y W FCCPART15C]

o
4 ety
R WP bk "

Peak Blank

L0} 5, U, 276 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 48776 6L17 74.00 -11.53 48.34 3140 6.3 3041 600 300 188 PEAC

Lol

1134

B
ﬁﬂll \J\
48

Av Blank
9 15

FCC PART 15C (AVE),

163

L0} 5, U, 276 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 483,68 49.24 5400 -4.76 36.42 3140 6.8 3041 600 300 IBB AVERAGE

Sporton International Inc. (Kunshan) Page Number : C18 of C41
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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14
Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd FECPARTIEC i FROPARTIEC
ESIU ) A' Wy i h J‘J.lul Wi 1 By I‘W SSIU W
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 2380.33 60.09 74.00 -13.91 47,75 32.85 6.69 32.43 6.60 108 241 PEAK 1 2437.00 116,45 ------ - 103,74 32,36 6.7 3242 6.00 100 241 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
/1 FCC PARTH5C (AVG) FCCPART 15C (AVG)
44 -7 4&3—/_’\‘_/_/_,_,_#-—/
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1389.69 43.13 4.0 -5.67 35,78 32.14 671 3242 6.00 100 241 AVERAGE 1 2437.00 107,71 ------ - 9,00 3236 6.77 32.42 6.00 100 241 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C19 of C41

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

L

5

Ik \Wﬂ\
kv FCCPART15C]

650 M\ M 1

Aol

i sotpi

Peak Blank

L0} 50 U, 276 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 2497.84 6211 74.00 -11.89 40.17 340 6.5 3241 600 100 241 PEAC

Lol

1134

075 ﬂ

i)
] A

\ , | FCCPART15C [Ave),
s o] :
Avg Blank
15
163
L0} 5, U, 216 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 M3d.20 4959 3400 -4.41 36,77 3L40 6.3 3041 600 100 241 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C20 of C41
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Vertical
mLmI(d&Nﬁn] L“Level(d&l‘lnn)
904 o0,
70 FCCPART 15C] 7 FCCPARTA5C]
0 FCPARTTEC AT g FCPIRTTEC ()
2
50 ’ | M 85 ’ ] i
Peak i i N
200 M
Avg
150 150
3000 000, 9000, 12000, 16000, 18000 3000 G000, 9000, 12000, 16000, 18000
Fraquency (MH2) Fraquency (MH2)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 457408 39.74 74.86 -34.26 6175 34.15 9.61 65.87 .8 - --- PEAK 1 457488 39.67 74.8@ -34.33 6L.6B 34.25 G.61 65.87 @.8 - --- PEAK
1 73100 46.65 74.80 -27.35 6437 3558 1.7 6517 0.0 - .- PEAK vo73Lee 4246 74.00 -31.54 6008 3558 1187 €517 0.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C21 of C41

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR522405C
15
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd FEOPIRTIEC i FOPRTIEC
1
ss.nmw Wy B0
u gt
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248374 66,17 74.00 -7.83 53.35 3240 6.83 3241 6.0 261 298 PEAK 1 2462.00 113.86 ------ - 10107 32.40 .80 3240 6.00 261 298 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
4 FCC PART 15C (AVG) FCCPART 15C (AVG)
48 48.8_/_’\_’//__,_'_’-—/
Av
g 15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.50 5105 4.00 -2.95 38.23 32.40 6.83 3241 6.00 261 299 AVERAGE 1 2462.00 10478 ------ === 9199 3240 .80 3240 6.00 261 295 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C22 of C41

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR522405C
15
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd FECPIRT I i FROPIRTIEC
T
49 14 WMM"M'
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.60 68.31 74.00 -5.69 35.49 3240 6.83 3241 6.0 107 295 PEAK 1 2662.00 11421 ------ oo 10142 3240 6.80 3240 6.00 197 255 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
1 FCC PART 15C (AVG) FCCPART 15C (AVG)
| P S ——
48 48.8_/_~—//_,_,_,—J
Av
g 15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.56 5176 54.00 -2.30 38.88 32.40 6.3 3241 6.00 107 255 AVERAGE 1 2462.00 105,58 ------ - 92,80 32.40 679 3241 6.00 17 255 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C23 of C41

TEL : +86-512-57900158
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samranas. FCC RF Test Report

Report No. : FR522405C

TEL : +86-512-57900158
FCC ID: UZ7TC2205

Pol. Horizontal Vertical
mLmI(ﬂMﬁn) lI“Leiml(ml‘mn)
904 o0,
751 FCCPART 15C] 7 FCCPARTA5C]
0 FCPARTTEC AT g FCPIRTTEC ()
M,,m,,,.; 45",, " 1 W WM
Peak MM W
200! M
Avg
150 150
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 452408 39.73 74.86 -34.27 6177 3418 9.66 65.80 0.08 --- PEAK 1 452408 40.65 74.8@ -33.95 6289 34.18 9.66 65.88 @.08 - --- PEAK
1 7306.00 4679 74.00 -27.21 6461 3564 1194 65.40 0.00 === PEAK 1 736,00 417 74.80 -3L73 60.09 35.64 1194 540 0.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C24 of C41



saranas. FCC RF Test Report

Report No. : FR522405C
16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B Fe Byt B FELPART ¢
[ | Al &
I ot i )
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2388.91 62.07 74.00 -11.93 49.66 32.13 6.70 32.42 6.0 308 288 PEAK 1 2412.00 116.82 ------ ------ 10424 32,26 6.74 3242 6.00 300 288 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
L FCC PART 15CTA FCCPART 15C (AVG)
§®4 : 48.8—/J_~’_/f/_.———1-}
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 388.26 49.89 %4.00 -4.11 37.48 3213 670 3242 6.00 300 288 AVERAGE 1 2412.00 107.02 ------ - 9,44 3226 6.74 3242 6.00 300 280 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C25 0of C41

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR522405C
16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B ke w% B FELPART G
[ W Al )
w“\'k’llk " ALty
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2388.65 65.9 74.00 -B.10 53.49 3213 670 3242 6.60 101 250 PEAK 1 2412.0 116,53 ------ === 103,99 32,23 673 3242 6.00 101 250 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
i FCCPART 14 FCCPART 15C (AVG)
489 48.8_/_’\_—'//_/————'-)
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1389.43 52.42 54.00 -1.58 40.00 32.14 670 3242 6.60 101 250 AVERAGE 1 2412.0 106,66 ------ ------ 9,12 32,23 673 3242 6.00 101 250 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C26 of C41

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405C

Pol. Horizontal Vertical
12!‘\Levei(ilBu‘ﬂfn) L“Level(ml‘ﬂm)
904 904
70 FCCPART 15C) T FCCPART 16C)
0t FCPRT 15 AV i FLCPART T5C AV
Peak Bl WWWMM 4l o “MWM“M
anm g
Avg Bl Bl
150 14
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 482400 39.11 74.00 -34.80 6L.24 34.25 9.56 65.94 .00 PEAK 1 482400 40.00 74.00 -34.00 6213 3425 0.56 €594 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C27 of C41




s ss. FCC RF Test Report Report No. : FR522405C
17
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU _2437MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B o Tt B FELPART G
i
[ 1 M Al \ :
My (i y e A'rh " ;1 4 e
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 237075 68.67 74.00 -13.33 46,39 32.85 6.68 32.43 6.00 108 80 PEA 1 2437.00 115,00 ------ - 10231 3.3 677 3242 6.00 100 80 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
49 1 4a.afjr'——1
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1389.69 43.22 54.00 -5.78 35.79 3214 671 3242 6.00 100 30 AVERAGE 1 2437.00 10479 ------ - 9208 3236 6.77 32.42 6.00 100 80 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 of C41

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR522405C

Pol. Horizontal Fundamental

Lol

1134
Y

2
i gy FPART 50

80 h -!‘n"‘nu‘hw

i
LT
M A

£
g

Peak Blank

L0} 5, U, 216 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 43480 62.60 74.00 -11.33 49.80 3140 6.8 3041 600 100 BAPEAC

Lol

1134

FCC PART 15C (AVE),

L

Av Blank
9 15

163

L0} 5, U, 276 2488, 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 43350 49.43 5400 -4.57 36.61 340 6.8 3241 600 100 BD AVERAGE

Sporton International Inc. (Kunshan) Page Number : C29 of C41
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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17
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU _2437MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd Pl LS i FCPRTIE
B0 1 W,WUM B0 \
o bpndi gl
48 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2132976 68.57 74.00 -13.43 48,54 3186 6.62 3245 6.60 301 126 PEAK 1 2437.00 115,32 ------ - 10261 32,36 677 32.42 6.00 301 126 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
FCCPART 15C (AVG)
48 ! 48.8_/“'*_‘/’—'—'—“/
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 5389.80 415 %4.00 -5.85 35,72 32.14 671 3242 6.60 301 126 AVERAGE 1 2437.00 106.26 ------ ------ 93,60 3232 6.76 32.42 6.00 301 126 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C30 of C41

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR522405C

Pol. Vertical Fundamental

Lol

134 v\\’
75 J*
"3 Ma |

N FCC PART 150
'ﬂll
g0 “LUI""MMWW !
TP
484
Peak Blank
15
163
1} w5, U, 76, 24, 00

Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 248350 6400 74.00 -10.00 5118 3140 6.8 3241 600 301 126 PEAC

Lol

1134

wr-‘-\

T FCC PART 15C [A6)

L

Av Blank
9 15

163

L0} 50 U, 216 2488, 500
Frequency (MHz)

Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 48350 49.62 54.00 -4.38 36.80 3140 6.8 3041 600 301 126 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31of C41
TEL : +86-512-57900158
FCC ID: UZ7TC2205



samranas. FCC RF Test Report Report No. : FR522405C

Pol. Horizontal Vertical
mLmI(d&J‘Mn) L“Level(d&l‘lﬂn)
904 o0,
70 FCCPART 15C] 7 FCCPARTA5C]
0 FCPARTTEC AT g FCPIRTTEC ()
2
40 jp 44
Peak IR " ™ Mo i
n wf—
Avg
150 150
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wedndan & BN Bh & B B m Wodndan B BN B & B B o i
1 457408 39.44 74.86 -34.56 61.45 3415 9.61 65.87 .8 - --- PEAK 1 457488 39.84 74.80 -34.16 61.B5 34.25 G.61 65.87 @.08 - --- PEAK
1 7iLee 4520 74.00 -28.80 6292 35,58 1187 6517 0.8 - --- PEAK ro73Lee 474 7400 -30.26 6L46 35,58 1187 €517 0.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C32 of C41
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saranas. FCC RF Test Report

Report No. : FR522405C
18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
415 915
thd FECPARTIAC i FOPRTIEC
1
ES'UWMW W%WMMM H et
u I I
Peak
125 15
163 163
0 5, M, M6, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2485.06 67.24 74.00 -6.76 54.42 31240 6.8 3241 6.00 27 B PEAK T 2462.00 113,97 -----v -om- 10118 3240 6.80 3240 600 28 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
415 915
813 813
5.0 850
. FCC PART 15C (AVG) FCC PART 15C (AVG)
‘ T —
s 4a.a_/_~’_//_,_’———~”
Av
g 15 15
163 163
0 5, e, B, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248350 58.52 54.00 -3.48 37.78 2.0 6.8 3241 6.00 27 B AVERAGE 1 2462.00 104,31 ------ - 9152 .40 680 3240 6.0 27 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C33 0of C41

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR522405C
18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
415 915
W p) FEOPIRTIEC i FOPRTIEC
TR "
i WW% W el
iy I SRS
Peak
125 15
163 163
0 5, e, B, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248450 67.80 74.00 -6.20 54.98 32.40 6.83 3241 6.0 107 298 PEAK 1 2460.00 114,44 ----ev oeev 10165 3240 6.80 3240 6.00 197 258 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
415 915
813 813
5.0 5.0
{ | FCCPART15C (AVG) FCC PART 15C (AVG)
s 4a.af\—/_,_———/
Av
g 15 15
163 163
0 5, e, B, 88, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.86 52.36 54.00 -1.70 39.48 32.40 6.83 3241 6.00 107 25 AVERAGE 1 2462.00 1049 ------ - 92,17 3240 6.80 3240 6.00 17 250 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C34 of C41

TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR522405C

Pol. Horizontal Vertical
mmammm L“Level(ml‘ﬂm)
904 o0,
70 FCCPART 15C] 7 FCCPARTA5C]
0 FCPARTTEC AT g FCPIRTTEC ()
0 : : ,WW"‘WM ol 1 PRI L
Peak MMM WMM
200! M
Avg
150 150
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 492400 40.19 74.88 -33.81 62.23 3418 9.6 65.80 .80 --- --- PEAK 1 492408 40.67 74.80 -33.33 62.71 3418 9.66 65.80 .80 - --- PEAC
1 736.00 45.21 7400 -28.79 63.03 35.64 1194 6548 0.00 -~  --- PEAK 1 7306.00 4291 74.00 -31.09 6073 35.64 1194 540 0.0 -~ --- PEAK
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19
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B ‘ D B FELPART G
[ y W Al
48 48
Peak
15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.82 68.14 74.00 -13.86 52.15 3L.&7 7.1 36.99 6.60 104 37 PEA 1 2412.00 115,76 74.00 4179 107.65 3191 7.13 36.99 6.0 104 37 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
FCC PARTAC (AVG) FCCPART 15C (AVG)
[ 1 48.8‘/_“/1_,_"/ I
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 5389.% 4412 %4.00 -9.88 36.13 3187 7.1 36.99 6.60 104 37 AVERAGE 1 2412.00 105,41 ------ - 9.3 391 7.13 36.99 6.00 104 37 AVERAGE
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19
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B " F B FELPART G
[ W Al
el et e Bt b wummﬂ Fdpassbimbaigabismati ot
48 48
Peak
15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 5389.9 67.15 74.00 -6.85 39.16 3L.&7 7.1 36.99 6.0 318 326 PEAK 1 2412.00 117,66 ------ === 109,61 3191 7.13 36.99 6.00 310 326 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
FCCPA VG) FCCPART 15C (AVG)
[ 1 48.84~/_’_J [
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1389.9 4461 54.00 -9.39 36.62 3187 7.01 36.99 6.60 318 326 AVERAGE 1 2412.00 108,12 ------ - 106.07 3191 7.13 36.99 6.00 310 326 AVERAGE
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20
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54 2462MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
W FECPART 5t B ‘ FELPART G
J
[ Al
48 L e
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.50 63.52 74.00 -5.48 60.16 32.15 7.26 37.05 6.0 108 247 PEAK 1 2462.00 113,67 ------ - 199,39 3269 7.2 37.63 6.00 100 247 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
i FCC PART 15C (AVG) FCCPART 15C (AVG)
g 1 I
Av
g 15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248350 45.46 54.00 -B.54 37.18 32.15 7.26 37.85 6.00 108 247 AVERAGE 1 2662.00 103,93 ------ - 9.5 3289 7.2 37.63 6.00 100 247 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54 2462MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
B ) FECPART ¢ B FELPART ¢
1
W 1
[ Al
444 BB ottt
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.80 66.37 74.00 -7.63 38.00 32.16 7.26 37.05 6.0 308 203 PEAK 1 2462.00 113.08 ------ - 10971 32,00 7.3 37.64 6.00 300 203 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
Bl 1 4
Av
g 15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248350 45.43 %4.00 -B.52 37.12 3215 7.26 37.85 6.00 300 203 AVERAGE 1 2462.00 105,87 ------ - 97,598 3210 7.3 37.64 6.00 300 203 AVERAGE
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Pol. Horizontal Vertical
B Level (dBuVim) i Level[dBuVim)
11 } 11 il
g].: wll.'
i R '"" R
Peak [ 0
1! 1!
163 1
000 18400, 1080, 10, 13600, 25000 18000 10400, 20800, 700, 7600, 00
Freqguency (MH) Frequency ()
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Pol. Horizontal Vertical
- Level (dBuV/m) Level (dBuV/m)
615 67.
56.0 Part 15C 5 Part 15C
T [ ’7
425 42
2
300 5 W 2
4 i H WW
i
\m“‘w waunalibil /'; / T
7.5 W 175l W’w
Peak 59 5
75 5
3 2, 418 612, 606. 1000 ) 24 418, 812, 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preanp APos TPos Limit Over Read Ant Cable Preamp APos  TPos
Freq Level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
Mz dBuV/m dBuv/m  dB  dBuwv dB/m  dB  dB MHz dBu¥/m dBuV/m  dB dBw dB/m  d8  d8  om  deg
1 31.46 21.87 40.86 -18.13 29.92 24.39 @.36 32.80 Peak 1 61.84 20.39 4@.8@ -18.61 49.53 11.78 0.88 32.72  ---  --- Peak
2 156.84 24.28 43.58 -19.22 38.55 17.17 1.27 32.71 Peak 2 153.68 32.94 43.50 -18.56 47.53 16.85 1.27 32.71 -
3 249.95 28.61 46.88 -17.39 41.37 18.48 1.85 32.89 Peak 3 261.83 28.64 46.88 -25.36 31.55 20.26 1.71 32.88 [
4 466.99 24.21 46.88 -21.79 31.68 23.35 2.27 33.89 Peak 4 497.86 23.15 46.08 -22.85 30.88 23.88 2.33 33.14 [
5 636.93 26.57 46.86 -19.43 30.86 26.36 2.63 33.28 Peak 5 63916 26.30 46.80 -10.63 30.54 26.43 .63 3.28 .-
6 823.07 20.96 46.06 -16.84 31.84 28.60 3.06 32.77 - Peak 6 843.10 29.61 46.80 -16.39 30.23 29.88 3.82 32.64 --—-  ——- Peak
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Appendix D. Duty Cycle Plots

Antenna

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

VBW Setting

0/1

802.11b

98.35

10Hz

0/1

802.11g

99.45

10Hz

0/1

802.11ax HE20

100

10Hz

0/1

802.11ax HE20
(RU106)

100

10Hz

802.11b
Spectrum

(=)

Ref Level 30.80 dBm
| Att
SGL

30 dB & SWT

Offset 10.80 dB & RBW 10 MHz
2ms @ VBW 10 MHz

@ 1Pk Max

20 dBm™L:

D3[1]

M1[1]

0.01 dB
701.45 ps

10 dBrm

17.03 dAm
156.52 ps

0 dem

-10 dBm|

-20 dBm|

-30 dBm)

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

200.0 ps/

Marker

X-value |

Y-value

| Function |

Function Result |

Type | Ref | Trc |
M1 1

D2, M1 1

D3] M1 1

156,52 ps
689,86 s
701.45 ps

17.03 dBm
-0.02 dB
-0.01 dB

Il

Ready

BRRRRREED Yy
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802.11g
(Spocmum ) (E)

Ref Level 30.680 dBm Offset 10.80 dB& & RBW 10 MHz

= Att 30 de & SWT S5 ms @ YBW 10 MHz
S5GL

@ 1Pk Max

D3[1] 0.02 dB
2.11449 ms

AR R T T

36.03 ps
10 dem - K

0 dBm

-10 dgm

-20 dBm

-30 dém

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

Marker

Type | Ref | Tre | X-value | Y-value |
M1 1 536.23 ps 14.76 dém
p2| mi[ 1] 2.1029 ms | 2.66 dB |
D3| mi| 1] 2.11449 ms | 0.02 dé |

691 pts 500.0 ps/

Function | Function Result |

i ] Ready WRNRRRRRD W

802.11ax HE20

Spectrum Tl

Ref Level 30.80 dBm Offset 10.80 dB & RBW 10 MHz

| Att 30 de & SWT 20 ms & ¥YBW 10 MHz
SGL

@ 1Pk Max

20 dem:

B et b Ao g o g it ety Mwmwmw

10 dém

0 dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts

2.0 ms/

]" | Ready BRRRRRRRE i

Y
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SPORTON LAB.

802.11ax HE20 (RU106)

(Specror AN &

Ref Level 31.00 dBm Offset 11.00 dB @ RBW 10 MHz
o Att 30 de @ SWT 20 ms & VBW 10 MHz
SGL

@ 1Pk Max

2R e IR AAWMWJANMAW- (T S e mewu R

10 dBm

0 dBm

-10 dem

-20 dém

-30 dém

-40 dem

-50 dém

-60 dBm

CF 2.412 GHz 691 pts 2.0 ms/

Marker

]_r ) Ready LLLLLLLLL 4
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